
A Publication of the 
Water and Waste Operators Association of 

Maryland, Delaware and the District of Columbia, and the 
Chesapeake Water Environment Association WWOA

CHESAPEAKE

ecoletter
S U M M E R 2 0 0 9 I S S U E

C
om
e
on
D
ow
n

to the Conference...

...Any Way

Y
ou
C
an

S
ai

lb
oa

t 
ph

ot
o 

co
ur

te
sy

 o
f 

C
ha

rl
ie

 R
ei

ch
er

t



Summer  2009 • Ecoletter2



CWEA President
—Aaron Nelson

In my previous message I dis-cussed our continued talks
regarding a combined quarterly
publication. As a follow up to that
message I would like to highlight
some additional positive teaming

efforts between our joint organizations CWEA/WWOA and
CSAWWA. Since my last article, on May 14 in fact, our
[...]
make a difference. It is about students becoming the
teachers, and giving us all a challenge to do more with
the resources we have. It is a challenge for us all to con-
sider projects that benefit our communities and make a
difference in our world. As Ms. Markham said to her vol-
unteers “Thanks a million to all who have been so ded-
icated to making this project happen.” Ms. Markham &
Mr. Schaler, thank you for laying down the gauntlet and
challenging us to do more.

You can learn more about the EWB projects on their web-
site www.eng.umd.edu/ewb.

Paul Hlavinka is a Masters of Engineering student at UMD,
and is also AWWA Engineering Modeling Applications Com-
mittee (EMAC) member and AWWA Chesapeake Section
(CSAWWA) Government Affairs Committee member.

Students Lend Support
Continued from page 9

Getting Ready for Community Event

Markham, Shaler and Calabro at Project Site



Summer  2009 • Ecoletter 11



Summer  2009 • Ecoletter12

Attack Of The Invaders

—By Floyd B. Johnson, Ecoletter Co-editor

The Chesapeake watershed has seen many
invaders over the years. First came the European

colonists, then the British, the Confederates and
that’s just the humans. There’s another kind of per-
sistent and on-going invasion that warrants mention
for it has already had a major impact and promises to
continue long into the future.

Non-native, invasive species have found a home
in the United States for centuries. The Department of
Agriculture can hardly keep up with the number of
plant, animal and microbial species that have invaded
our shores. It is estimated that 200 foreign species
+/–, inhabit the Chesapeake region and some of
them have really taken over and inflicted varying
degrees of damage. If you’ve seen Garlic Mustard,
Japanese Honeysuckle, Japanese Stiltgrass, Multi-
flora Rose, Mile–a–Minute Weed, Tree of Heaven, and
Kudzu, you’ve seen what invaders can do to land-
scapes. And forests are being attacked (don’t forget
what happened to the American Chestnut) by Euro-
pean Gypsy Moths, Emerald Ash Borers and Hemlock
Woolly Adelgids. These invaders are making big
changes to developed and undeveloped areas and
new ones keep showing up. Last year Gunpowder
Falls was invaded by Didymo Algae that form mats
called rock snot (a sufficiently disgusting name) that
can clog streams and crowd out other species.

In this issue’s Editors Corner, Mute Swans were a
topic. Three plants and two animals share the dreaded
stage with the Mute Swan as the species that most
threaten the Bay’s eco-system. Phragmites or Common
Reed, and they are all too common, have taken over
many marsh areas. This Eurasian strain has greatly
reduced plant diversity and taken over areas where
more important food and shelter plants such as Cord-
grass and Cattails used to grow. Introduced from ship
ballast, Phragmites are very difficult to control. Another
plant that has taken over wetlands, especially dis-
turbed areas, is Eurasian Purple Loosestrife. Like
Phragmites, it has squeezed out more beneficial plants
and reduced diversity. Introduced for ornamental and
medicinal purposes, it can somewhat be controlled
using insect and chemical means. Water Chestnut is
the third plant on the list. Unlike the other two, it is not

widespread thanks to intensive measures to keep it
from spreading. Allowed to propagate, this aquatic
plant, introduced as a pond ornament, can block sun-
light from reaching submerged grasses, present poor
food and habitat for fish and waterfowl, create mos-
quito breeding grounds and clog waterways.

An animal that wrecks wetlands is the South
American Nutria. Introduced on the eastern shore as
an alternative fur source in the 1940’s, this super-
sized Muskrat feeds on the roots of marsh grasses
and in that eating process destroyed nearly half of all
the wetlands in the Blackwater National Wildlife
Refuge. Like the Mute Swan, Maryland has decided to
eliminate the Nutria. So far they have been success-
ful in eradicating them from Blackwater refuge and
efforts continue elsewhere in the state. The final ani-
mal on the worst of the bad list will not be easy to
handle. European Zebra Mussels first appeared in the
Great Lakes in 1988 and have multiplied at alarming
rates. In the Chesapeake watershed, they have estab-
lished populations in the Susquehanna basin and will
likely soon start showing up in the Upper Bay—they
have already been found in Conowingo reservoir.
These extremely efficient filter feeders do improve
water clarity but they are so proficient in eating plank-
ton, native filter feeders don’t have much of a chance.
Zebra Mussels also cause excessive bio-fouling by
encrusting shellfish, docks, boats and intake pipes to
water and power plants. If there is any good news, it
is these mussels are not salt tolerant which will limit
their presence to Bay waters not too much further
south than Baltimore.

One thing is certain. These invaders are here to
stay. We best get used to them and find ways to limit
negative impacts from their presence. One way is to pro-
mote the propagation of native plants that not only
belong here, but maintain diversity in the eco-system.
The 19th century Irish potato famine is a tragic example
of what can happen when biodiversity is disregarded.

It could be worse. Thankfully we are not in Florida,
where over 1.7 million of the remaining natural acres
have been invaded, where one fourth of all animal
species are non-native and where one of the world’s
most invaded plant communities has taken root. And
where over 100,000 Burmese pythons eat deer, alliga-
tors, maybe panthers and hopefully not people.



Summer  2009 • Ecoletter 13



Summer  2009 • Ecoletter14

—By Chip Wood, P.E., Ecoletter Staff

Situated on Maryland’s Eastern Shore about 30 road
miles from the Bay Bridge, the town of Easton is an

arts and cultural center with a population of over
14,000 individuals who like living in a small town with
close access to the Chesapeake Bay. Construction of
Easton’s wastewater system began in 1911 and it went
into operation in 1914. Easton claims the fame of hav-
ing the first separated storm and sanitary systems in
the state of Maryland. Currently, the wastewater system
consists of about 70 miles of wastewater mains, six
major pumping stations, and one treatment plant. The
wastewater system serves about 7,000 customers,
including all of Easton and parts of Talbot County
located outside of the Town limits. Industrial waste load-
ings come from about six significant industrial users.

The current treatment plant employs the enhanced
nutrient removal process (ENR) to reduce effluent concen-
trations of Total Nitrogen to 3 mg/l and Phosphorus to 0.3
mg/l. ENR plant construction started in 2004 and the
plant began operation in 2007. Plant capacity is 4.0 mgd.
Cost of the plant was $36.5 million. The wastewater treat-
ment plant is anticipated to meet Easton’s wastewater
needs to the year 2030 while exceeding Chesapeake Bay
water quality goals for reducing nitrogen and phosphorus.

To highlight the work of the capable and dedicated
plant O&M staff, the wall of the vestibule of the plant’s
Administration Building exhibits a bronze plaque with

the inscription: “Easton
Wastewater Treatment Facil-
ity, Operations and Mainte-
nance Excellence Award,
Presented by the USEPA,
2008.”

For the most part, the
liquid treatment process is
a dual train, but will be
described here as a single
train process. All flow
received at the plant is pumped flow, thus the need for
surge tank storage, i.e., flow equalization, to smooth
out the pulsating incoming flow.

Raw influent goes to a Parshall Flume for flow meter-
ing, then to a Fine Screen (or optional bypass flow to Pri-
mary Lagoon for flow equalization–screenings go to
landfill.) then flows to Vortex Grit Units (or optional bypass
to 500,000-gallon Flow Equalization Tank.) Removed grit
is sent to a Grit Classifier and then to the landfill.

De-gritted effluent flows to a Distribution Box where
return activated sludge (RAS) from secondary clarifier is
mixed in and becomes influent to a five-stage Bardenpho
Reactor. The first Stage is the Fermentation Stage. Here,
organisms from Secondary Clarifier RAS further mix with
influent and develop a biological stress to facilitate
phosphorus removal at a later stage. Second Stage is
the First Anoxic Stage. Here’s where bacteria consume
available oxygen and reduce nitrates to gaseous nitro-

USEPA O&M Excellence 
Award Plaque

Aerial View of Plant Site—Notice Overland Flow Terraces in Upper Portion

Plant Profile: 
Easton WWTP



Summer  2009 • Ecoletter 15

gen. Third Stage is the Nitrification Stage. Here, oxygen
is introduced to convert ammonia to nitrate. Also, biolog-
ical organisms uptake part of the phosphorus. Fourth
Stage is the Second Anoxic Stage. Here nitrate is
reduced to nitrogen gas due to low availability of oxygen
as in the Second Stage. Also, if necessary, methanol can
be added to provide an additional food source. Stage
Five is the Re-aeration Stage. Here, oxygen is introduced
to prevent sludge from becoming septic and to retain
phosphorus. Also, polymer and coagulant can be added
to enhance settling in the clarifier.

Effluent from the Bardenpho Reactor then becomes
influent to the Secondary Clarifier. (Settled clarifier
sludge goes to either the RAS pump or the WAS Pump.
Removed surface scum goes to the Scum Pump and
then to the WAS Holding Tank.) Clarified effluent goes to
a Rapid Mix Tank where Coagulant and Polymer are
introduced. Flow then goes to the Effluent Filters which
employ the Dynasand process. (Filter Reject Water goes
to the Plant Lift Station and then goes back as recycle
stream to head of plant.) Filter effluent goes to a Par-
shall Flume for flow metering and then on to the ultra-
violet (UV) Disinfection Channel and then on to Post
Aeration. Next, the Final Effluent is discharged to Coun-
cell Creek, a tributary to the Choptank River.

The Solids Process is a single train for most part and
is described as follows. Clarifier sludge as WAS and clari-
fier scum go to aerated WAS Holding Tanks. (WAS Super-
natant goes to Plant Lift Station for recycle to head of
plant.) WAS Tank effluent (or optional Liquid Sludge truck
haul away) goes to the Sludge Feed Pump, then to a
Sludge Grinder. Polymer is introduced and the sludge goes
to the Centrifuge for dewatering. (Liquid centrate goes to

recycle to head of plant.) Dewatered Solids go to a Screw
Conveyor (or to optional Dewatered Sludge truck haul
away) and then to a Sludge Storage Hopper and then to a
Screw Conveyor and then to a Sludge Dryer. The dryer
employs combustion of natural gas to generate heat.
(Removed water goes to recycle to head of plant.) Dried
sludge goes to a Screw Conveyor then to a Surge Bin and
then to a Pneumatic Conveyor that lifts dry solids up about
75 feet and drops them into a Storage Silo. From a door
in the bottom of the silo, Class A dried biosolids at 90 per-

cent cake are dispensed to
trucks for hauling away.
Because of demand, haulers
are selected thru a competi-
tive bidding process and are
currently paying the plant at
the rate of $10.00 per cubic
yard. Final Class A biosolids
are suitable for uses such as:
landfill daily cover, landscap-
ing, nurseries, farms, and gen-
eral public use.

In the planning and design of the new ENR plant,
the Town decided to leave its existing treatment plant
intact for the most part. Such a decision provides
tremendous operational flexibility for the new ENR
plant. Consisting of a 50-acre lagoon that discharges to
50 acres of terraced overland flow fields, the existing
(previous) plant is available for uses such as: raw influ-
ent storage, treated effluent storage, or receiving any
plant recycle or side streams deemed too incompatible
to take to the head of the new ENR plant. Although the
previous plant no longer discharges to the stream, any
treated lagoon effluent can be recycled across the ter-
races where canary grass is grown. Harvested canary
grass can be used for livestock feed.

Total plant staff consists of six persons, including
the Superintendent. Plant staff does all the necessary
O & M work, including all laboratory testing. (A separate
organization operates and maintains the wastewater
collection system.) The plant is staffed eight hours per
day and is operated automatically by SCADA for the
other sixteen hours.

The SCADA system is based on multiple locations
equipped with PCs that operators can use to monitor
the process and make adjustments. With over 1000
Input/Output points and 350 alarm points, the SCADA
can make dial-out calls to plant personnel who then can
partially operate the plant using a laptop computer.
Software used is Wonderware In-Touch.

Plant maintenance is computer based with multiple
PCs. Using “Antero” software published by All-Max, pre-
ventive maintenance repair orders are printed out and the
completed work is keyed back in to keep the program
data updated. Reports can be generated on request to
determine the degree to which the preventive mainte-
nance is kept up to date.

Continued on page 16

Final Class A Biosolids Product

Secondary Clarifier with Class A Storage Silo in Background

Bardenpho Reactor Tank



Summer  2009 • Ecoletter16

All needed lab-
oratory testing is
done at the plant
with two well-
equipped laborato-
ries. A “Process
Lab” does the rou-
tine testing needed
for the operators to
run the solids and
liquid processes.
An “Analytical (or
compliance) Lab”
provides compre-

hensive analyses needed for regulatory compliance.
So far, for the period January 1 thru May 30 of

2009, the plant’s performance produced an average
Total Nitrogen concentration of 2.4 mg/l and Phospho-
rus of 0.1 mg/l. The plant’s NPDES Permit requires the

plant effluent to meet annual average concentrations of
nitrogen and phosphorus, rather then the traditional
monthly concentration limits. Current average daily flow
is about 2.1 mgd.

Plant Superintendent, Doug Abbott, assisted with the
preparation of this article.

Profile: Easton WWTP
Continued from page 15

Operations Monitoring Screen 
(Wonderware In-Touch)

Analytical Laboratory Used for Compliance Testing



Summer  2009 • Ecoletter 17



Summer  2009 • Ecoletter18

CLARION FOUNTAINEBLEAU HOTEL
Meeting and Banquet Facility Floor Plans

FIRST FLOOR SECOND FLOOR



Summer  2009 • Ecoletter 19

CHESAPEAKE

WWOA

Chesapeake 
Water Environment 

Association
and

Water and Waste 
Operators Association

42nd Annual 
Conference and 

Exhibition

September 1–4, 2009

Clarion Fountainebleau Hotel
10100 Coastal Highway, Ocean City, MD 21842 • 1-800-638-2100



Summer  2009 • Ecoletter20

2
0

0
9

 C
W

E
A

/W
W

O
A

 A
N

N
U

A
L

 J
O

IN
T

 C
O

N
F

E
R

E
N

C
E

 R
E

G
IS

T
R

A
T

IO
N

 F
O

R
M

 
S

ep
te

m
b

er
 1

-4
, 

2
0

0
9

 —
 C

la
ri

o
n

 F
o

n
ta

in
b

le
a

u
 H

o
te

l,
 O

ce
a

n
 C

it
y

, 
M

D
 

F
o

r 
th

e 
la

te
st

 2
0

0
9

 J
o

in
t 

C
o

n
fe

re
n

ce
 i

n
fo

rm
at

io
n

, 
p

le
as

e 
v

is
it

 u
s 

o
n

 t
h

e 
w

eb
 a

t 
h

tt
p

:/
/w

w
w

.w
w

o
a

-c
w

e
a

.o
r
g

. 

T
h

r
e
e
 w

a
y

s 
to

 P
r
e
-R

e
g

is
te

r
 b

y
 F

r
id

a
y

 8
/2

1
/0

9
: 

  
P

ic
k

-u
p

 P
re

-R
eg

is
tr

at
io

n
 m

ee
ti

n
g

 m
at

er
ia

ls
 (

N
am

e 
B

ad
g

es
/T

ic
k

et
s)

 a
t 

th
e 

o
n
-s

it
e 

R
eg

is
tr

at
io

n
 D

es
k

 i
n

 t
h

e 
lo

w
er

 l
o

b
b

y
. 

1
. 

M
A

IL
: 

 C
o

m
p

le
te

 a
n

d
 m

ai
l 

re
g

is
tr

at
io

n
 f

o
rm

 t
o

: 
 A

c
te

v
a

, 
1

0
0

 P
in

e
 S

tr
e
e
t 

1
0

th
 F

lo
o

r
, 

S
a

n
 F

r
a

n
c
is

c
o

, 
C

A
 9

4
1

1
1

. 
  

M
U

S
T

 b
e
 P

o
st

m
a

r
k

e
d

 b
y

 8
/2

1
/0

9
 

2
. 

F
A

X
: 

 C
o

m
p

le
te

 a
n

d
 F

A
X

 r
eg

is
tr

at
io

n
 f

o
rm

 t
o

 A
C

T
E

V
A

 a
t 

4
1

5
-2

7
6

-2
3

9
9

. 
  

N
O

 F
A

X
 r

e
g

is
tr

a
ti

o
n

s 
a

ft
e
r
 8

/2
1

/0
9

 
3

. 
O

N
-L

IN
E

: 
 U

se
 t

h
e 

li
n

k
 a

t 
h

tt
p

:/